A=COM

City of Austin Walnut Creek
WWTP Expansion to 100 MGD

Presented by: Behnoush Yeganeh, PE

Delivering a better world ©" aecom .com



1. Team Introduction
2. Project Overview and History

3. Facility Plan Considerations and
Solutions

4. PER and Project Updates
5. Final Layout

A=COM



Project Team

AECOM

Consulting, Inc.

A=COM

Jose | Guerra,

Inc.

loan Chilarescu, PhD, PE
Project Manager
Behnoush Yeganeh, PE ? Xiaohong e, PhD, PE
Task Lead i Task Lead
Carollo Harutunian CAS Consulting
Engineers Engineering, Inc. and Services, Inc.
Baer Engineering and CasaBella Crespo Consulting
Environmental Architects Services, Inc.




Walnut Creek WWTP Existing Conditions

* One of two municipal WWTPs in Austin

» Conventional activated sludge process

» Permitted for an ADF of 75 MGD and 165 P2HF
» Last expansion to 75 MGD in 2002

« Storm event in excess of 200 MGD

» Average flow exceeded 75% of 75 MGD in
recent years due to population growth

* More stringent effluent requirements anticipated

« Significant industrial loads from semiconductor
sector

» Miscellaneous limitations in several existing
treatment facilities

» Restricted site

A=COM 4



Existing Flow Diagram

Plant
Outfall €

Filters
(75 MGD/120
MGD)
PC1/FEB1

PC2/FEB2

Secondary
Treatment Units
(Six trains of 12.5

MGD)

Headworks 1

Plant Influent
(75 MGD/165
MGD)

PC3/FEB3 settled
lwastewater |

| Water PS |1
|
PC4/FEB4 _————

Headworks 2

Distribution
Box

A=COM



A=COM

Facility Plan

Delivering a better world ©" aecom .com



Facility Plan

e 2018 - 2020

* Define Limitations and Solutions
- Required Flow Capacity

- Hydraulic Limitations

- Influent Flow Characteristics
- Effluent Requirements

- Process Options

- Disinfection

A=COM



Flow Pro

A=COM

Influent (MGD)

. . Austin
2017 Walnut Projections _iasarer
(for "10 yearn data_ Set) Systems Planning Division
—&—\Nalnut Influent Walnut 2017 Influent (Jan-Mar for Reference Only) =10 year avg gpcd =75 mgd
100
90 /
80 // '/
70 '
|
60 » i
M :
50 I
| ¢
|
40 | w I
|
30 :
2017 Projections:
20 10 year avg.= 131.98 gpcd !
15% Wet Weather=_151.78 gpcd :
10 | 2016 Projections: |
10 year avg.= 131.59 gpcd |
0 |_15% Wet Weather=_151.33 gpcd I
1990 1995 2000 2005 2010 2015 2020 2025 | 2030 2035 2040
Courtesy of City of Austin I

Updated April 2017




Hydraulic Limitations

| |FEB Elev = 440.50 ft
FEB1 discharge valve (BFV-36) closed
200 1 Connection vaie bstween large pumps and excess flow wet well closed
| |FEB2 discharge valve (BFV-37) at 68% closed
Water Elev at Activated Sludge Complex= 468.00 ft
1701
7~ N\ 153
@)
1472 1493 BUB T L L]
150 ——T T — — H
[a] (K a—— 1101
g stg123 1 | {11+
; 163 . — | —
; i auiine i pimis mis §
i oo 105 1 =4 T+ < 1 < - - 1 ] |
T'f 100 ety _ | _
o 100 1+ —4+——r 4 1 T
g s3 [ L bt B e el reer e b
813 - =
— 1] | i ot - L 1] —_— 1 ] | | |
66.3 | e T 1 ] | ———a 1 1 | —— —1 - e———
] B 1 I | | — — [ | _J‘—_ . = 11 | ||
50 455 4t — —4 — —J ——+——— ——5-—J 4+ 1L
0 T T T T T T T T T T T

OLarge Pumps OSmall Pumps

A=COM 9



Influent Design Criteria

A=COM

Design
Concentration
Parameters (mg/L) MMA/AAD*
BOD; 225 1.30
TSS 250 1.30
VSS 180 1.50
TKN 55 1.20
NH;-N 47 1.20
TP 6.2 1.30

*AAD: Annual average daily loading
MMA: Maximum monthly average daily loading
MDA: Maximum daily loading

MDA/AAD*
2.30

3.50
2.75
1.50
2.00
1.80

10



Ammonia in Influent

50

45

40

35

30

25

20

15

10

5

e T A R
—@— Previous Data New Data ~ -+=e==--- Linear (Previous Data) — «+------
A=COM

Combined NH;-N Concentration

NH;-N Concentration in an Industrial Stream

250

8

5

g

MH2N Concentration (mg/L)

& F F F P Yy oy
SN U U R P

\ L ! A\
& & & .,__ﬁ‘?"é & F & RN ,ﬁgf’& ¥

11



Future Effluent Limi

ts

Parameter

—
p)

E. coli, CFU or
MPN/100 ml

Minimum DO

A=COM

Discharge Limitations

Single |

Daily Avg
mg/L (Ibs/day)

10 (8,340)
15 (12,510)
2 (1,668)
1 (834)
Report
Report
126

7-day Avg

mg/L

15
25
S
2
N/A
N/A
N/A

Daily Max

mg/L

25
40
10
4
Report
Report
399

Grab
mg/L
35
60
15
6
N/A
N/A
N/A

6.0

Annual
Average

Mg/L

12



Process Alternative Analysis

Integrated Fixed Film Activated Sludge (IFAS)
Modified Bardenpho
Aerobic Granular Sludge (Nereda®)

Ludzack-Ettinger (LE) Process with Chemical
Phosphorus Removal (< 0.5 mg/L)

5. Modified LE Process (MLE) with Chemical
Phosphorus Removal (< 0.5 mg/L)

6. Westbank Process - LE Process with Biological
Phosphorus Removal (< 0.5 mg/L)

W

A=COM

=

Industry
RWW

Primary

Clarifier

ﬁ»—-—-ﬂ_' |
|'W

Domestic
RWW

o

E

P

t

Aeration Basin

Conventional
Activated Sludge vs
Granular Sludge
(Courtesy of Aqua-
Aerobics Systems,
Inc.)

Final

Clarifier Filter Effluent

Q
o - ----.---- -L| J;Ia’ “

Bio-P Tank

“'HI] Thickener

Hornsby
Bend

Fermenter

Westbank Process

1Y

13



Comparison of Process Alternatives

A=COM

Annual Operating Cost ($MM)

$7.00 -
$6.00 -
$5.00 -
$4.00 -
$3.00 -
$2.00 -
$1.00 -

$0.00

o

LEw/ChemP MLE w/ Chem P

Westbank

» Ferric Chloride
Cost

® IMLR Cost

m Aeration Cost

® Mixing Cost

Magnesium
Hydroxide Cost

14



Effluent Disinfection

e Continue to use
chlorination for disinfection

A=COM

15



Peak Wet Weather Treatment System

100 MGD of Peak Wet Weather Flow
« US EPA Region 6 position on wet weather flow treatment systems

RAS TO€
PROCESS
TRAINS
MICROSAND
COAGULANT POLYMER
SCREENED l
WASTEWATER

CLARIFIED
WASTEWATER

BORROWED
RAS

L\\\\\\

Tank Tank W

Biological
Contact
Tank

Coagulation  Maturation

A=COM



A=COM

Preliminary Engineering
Phase

Delivering a better world ©" aecom .com



Updates

One 25 MGD
Complex or

 January 2021 — February 2022

 Touching every area of the
plant

 Confirmed hydraulics

 Confirmed process selection
and needs to accommodate
Westbank process

A=COM

(2) 12.5 MGD

Trains

Walnu:t Creek Wastewater, |

Treatment Plant!
| ! =

18



Conversion to Westbank

Existing Aeration
Basins

New Bio-P Tanks

A=COM

_RAS Piping)

19



Maximized treatment capacity and use of space

*  D92421_Depth
[_] wwwTP_Planimetrics
depth100yr
Value




Updates

 Updates on EPA Region 6 position on side-stream treatment
 Changes to effluent disinfection
o Estimated Construction Cost of $600M - $700M

A=COM

21



Proposed Flow Diagram

-

Plant
Outfall
A=COM

lters
(0 MGD/

J, Filters
Disinfection ‘( (75 MGD/

120 MGD)

30 MGD)

75/150 mgd

Plant Headworks 75/150 Secondary
Influent 1 mgd Treatment Units
100/300 mgd Settled

(Phase 1) Wastewater

Water PS

25/150 mgd
(Phase 1)

Headworks
2

Disinfection

PS Wet Well
N ﬁ 3 i (25/50 mgd) |

Proposed Treatment
Trains

Peak Wet Weather
Treatment Trains

Transfer PS

22



Proposed Site Layout

a =go a = N6295 sgm
s e =2
NBO35, : T l .ll
\ | ,fﬁf & | -:"' = 1 [ =)
| I J 1 e 1 I [ o P
|| 58 = Proposed | [T
L - . PlanT o =
sy
1 | _
| oe
A=COM , -
|‘\' T =] _A7Y
A D = _,.J |

23




A=COM

Thank youl!

Delivering a better world ©" aecom .com



